VIPOW

Test raport

90 293H

BAT0223
51901436"743
Test raport - akumulator zelowy VIPOW 12V 55.0Ah
N2:2014070910
temNo | 12V55AH Production 2014-7-14 TestQTY 5
Date
Test standard: GB2828-87
A —
Normal test level Il Ré 1 Inspector Liiin
AQL Value: 2.5 Jing
Test Item Requirement of test Test result Judge
1 Appearance No deform, clear mark Well appearance Pass
2 | Terminal Volts 12.90~13.20 13.09~13.15 Pass
L: 229
sdsdDimension W:138
3 Pass
(£2mm) H: 222 229%138%222%222
Th: 222
4 | 20hours rate 2A discharge T=19.5h 20h 46m 12s Pass
5 27min 55A discharge T=27m 36m 34s 35m 27s Pass
6 3C 165A discharge T=7m 8m 24s 8m 45s Pass
7 Weight(kg) 16,90 16.92 16.94 Pass
Conclusion Pass Review | Lizhangzuo | Approved | Linianshu

HW/QM-Q-C109

http://www.vipow.pl



